
This Owner's Manual is provided and hosted by Appliance Factory Parts.

Broil King 9506-54
Owner's Manual

Shop genuine replacement parts for Broil King 9506-54

Find Your Broil King Grill Parts - Select From 1349 Models

-------- Manual continues below part list --------

https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com/gasgrillparts/broil-king/9506-54.html
https://www.appliancefactoryparts.com/gasgrillparts/broil-king/


Available Replacement Parts for Broil King 9506-54

10222-T225 GRATE FLAV R WAVE SS PC +

10225-T247 GRID UPPER 421 526 531

S21360 SPRING - REAR BURNER

02342 control knob; universal

S15506 IGNITOR ELECTRODE W/WIRE + 512/1024

10225-T206 GRID CAST IRON PORCELAIN PC +

10441-E20 CONTROL ASSEMBLY 14BTU +

31003-248 TUBE CAP - PORTACHEF

Y-12662 LEG PUSH CLIP - RESIN

33101-208 SIDE SHELF - PORTA CHEF PRO

21106-13 HANDLE +

31403-201 BOTTOM LEG PORTA CHEF BLK +

80012 regulator and hose READ ADD. INFO

10342-245 IGNITOR ELECTRONIC DUAL +

18010 SMALL LID HEAT INDICATOR

10081-BK530 NAMEPLATE BROIL KING +

10390-E21 BURNER - PORTA CHEF 4

https://www.appliancefactoryparts.com/search/part/29601/243037/
https://www.appliancefactoryparts.com/search/part/29655/243037/
https://www.appliancefactoryparts.com/search/part/29661/243037/
https://www.appliancefactoryparts.com/search/part/301884/243037/
https://www.appliancefactoryparts.com/search/part/331556/243037/
https://www.appliancefactoryparts.com/search/part/1319950/243037/
https://www.appliancefactoryparts.com/search/part/1319951/243037/
https://www.appliancefactoryparts.com/search/part/1319952/243037/
https://www.appliancefactoryparts.com/search/part/1319959/243037/
https://www.appliancefactoryparts.com/search/part/1319960/243037/
https://www.appliancefactoryparts.com/search/part/1405453/243037/
https://www.appliancefactoryparts.com/search/part/1405652/243037/
https://www.appliancefactoryparts.com/search/part/2065014/243037/
https://www.appliancefactoryparts.com/search/part/2086829/243037/
https://www.appliancefactoryparts.com/search/part/2124138/243037/
https://www.appliancefactoryparts.com/search/part/2132441/243037/
https://www.appliancefactoryparts.com/search/part/2132991/243037/


 
 
 
 
 
 

BARBECUES 
 

 
ASSEMBLY MANUAL & PARTS LIST                                   MANUEL DE MONTAGE & LISTE DE PIECES 

 

RETAIN FOR FUTURE REFERENCE                     VEUILLEZ CONSERVER POUR REFERENCE ULTERIEURE 
                                                                                                                                          info@omcbbq.com 

1-800-265-2150 
 
 

10084-E24 REV A   10/14     

 

 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

PORTA-CHEF PRO 
9506-54 

 
 

Downloaded from www.Manualslib.com manuals search engine 



(4)1

Downloaded from www.Manualslib.com manuals search engine 



(2)2

3

Downloaded from www.Manualslib.com manuals search engine 



(1) (1)

4

5

Downloaded from www.Manualslib.com manuals search engine 



(2)6

7

Downloaded from www.Manualslib.com manuals search engine 



8

Downloaded from www.Manualslib.com manuals search engine 



(2)

9

10

Downloaded from www.Manualslib.com manuals search engine 



11

Downloaded from www.Manualslib.com manuals search engine 



2
1

12

13

Downloaded from www.Manualslib.com manuals search engine 



1

2
3

14

Downloaded from www.Manualslib.com manuals search engine 



PARTS LIST / LISTE DES PIECES / TEILELISTE

KEY # ITEM # DESCRIPTION DESCRIPTION 9506-54

1 10473-E20 LID COUVERCLE 1
2 10081-BK530 NAMEPLATE PLAQUE D'IDENTIFICATION 1
3 10571-5 HEAT INDICATOR INDICATEUR DE CHALEUR 1
4 10958-E200 TOP CASTING INSERT PANNEAU DE COUVERCLE 1
5 Y-12310 SCREW - 1/4-20 X 3/4 VIS - 1/4-20 X 3/4 2
6 21106-13 LID HANDLE POIGNEE 1
7 S21136 SCREW - 8 X 3/8 VIS - 8 X 3/8 1
8 S21125 SCREW - 8 X 3/8 VIS - 8 X 3/8 6
9 32209-104 COLLECTOR BOX BOÎTE DE COLLECTEUR 1
10 10909-E20 CASTING BOTTOM FOND DU FOYER 1
11 10390-E21 BURNER ASSY ENSEMBLE BE BRULEUR 1
12 Y-29306 BOLT - 10:24 X 3/4 BOULON - 10:24 X 3/4 1
13 10222-T225 FLAV-R-WAVE FLAV-R-WAVE 1
14 10225-T247 WARMING RACK GRILLE 1
15 10225-T206 GRID GRILLE 1
16 10441-E20 CONTROL ASSY SOUPAPE 1
17 10114-20 HOSE & REGULATOR TUYAU ET REGULATEUR 1
18 31003-248 LEG PLUG - EXTENSION EMBOUT DE JAMBE 4
19 Y-29307 NUT 10-24 ECROU 10-24 1
21 10472-K37 CONTROL KNOB BOUTON DE CONTROLE 1
22 10086-E21 DECO PLATE PLAQUE DECORATIVE 1
23 10086-E22 DECO PLATE PLAQUE DECORATIVE 1
24 31403-201 LEG JAMBE 4
25 10342-245 IGNITOR ALLUMEUR 1
26 S15506 ELECTRODE ELECTRODE 1
29 35651-208 CHASSIS TABLETTE INFERIEURE 1
31 35033-206 TANK RETAINER SERVITEUR DU RESERVOIR 1
33 Y-12865 BOLT - 1/4-20 X 1/2 BOULON - 1/4-20 X 1/2 4
34 10240-21 LID PIN PINGLE DE COUVERCLE 2
35 35033-208 SPACER PLUS SPATIAL 4
36 Y-12662 LEG CLIP TROMBONE DE JAMBE 4
37 32201-89 GROUND WIRE FONDER LE FIL 1
38 Y-29304 SCREW - 10-24 X 3/8 VIS - 10-24 X 3/8 2
50 33101-208 SIDE SHELF PLANCHETTE LATERALE 2
51 S21360 SPRING RESSORT 1
58 34000-336 BEZEL MONTURE 2
87 Y-11793 NUT 1/4-20 ECROU 1/4-20 6
166 Y-11979 BOLT 1/4-20 X 3/8 BOULON 1/4-20 X 3/8 6

Downloaded from www.Manualslib.com manuals search engine 



1

3

2

34 5

6

14

15

13

11
7

26

9 8

10 35

33

50

25

21

50

3719

12

23

29

38

51 16

17

31

33

35

36

18

24

24

18

22

58
8

166

87

8

4
87

166

Downloaded from www.Manualslib.com manuals search engine 



Downloaded from www.Manualslib.com manuals search engine 


